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Prolonged Seizure and status epilepticus in pediatric patient 

-Buccal midazolam 0.5mg/kg 

Max 10mg 

Or

-Rectal diazepam 0.2-0.5mg/kg max 20mg

Out of hospital 

-Support ABC

-Give 02

-Cardiac Monitoring and pulse oxymetry

-rapid glucose check

-Diazepam 0.3mg/kg IV max 10mg 

over 1min

-Midazolam 0.2mg/kg max 10mg over 

1min 

- Low Blood sugar < 60mg/dl consider 2cc/kg 

DW 50% 
-Allow 5 min to determine whether 

seizure terminates

-Continue Neurologic assessments 

Admit to Neurologic ward 

In hospital 

Seizure continued 

 -Repeat benzodiazepine with the same dose as above 

-Do not wait for seizure termination, start phenytoin 

-Phenytoin 20mg/kg IV at the rate not more than 1mg/kg/min (max 50mg/min)

-If ≤ 2y/o consider pyridoxine 100mg IV push

Allow 5 min to determine whether seizure terminate 

-Admit in Neurology ward

-Support ABC continuously 

Seizure stop 

Consider other tests check (Ca, K, Na, 

Mg, BUN, Cr, CBC, PT, PTT, LFT, 

Brain, CT scan) 

-Maintain serum Na 145-155

-Treat fever aggressively

-Maintain BP high NL

-Intubation if GCS<8, admission in PICU

Check ABC, cardiac arrhythmia, check 

anticonvulsant level if available 

+

Seizure continued 

Seizure terminates 

Seizure continue 

If febrile à Apotel 15mg/kg stat
If febrile à Acetaminophen 

20mg/kg rectally
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-Phenobarbital loading 15-20 mg/kg max 1000mg 

-Na-valproate 20 mg/kg at 5mg/kg/min if  no specific concern regarding liver dx or metabolic dx

PICU admission :

-EEG monitoring 

-CVP line

-Arterial line 

-Start cardiotonic, dopamine 7-10 mg/kg/min or epinephrin 0.01-

0.05 mg/kg/min if needed

Neuroprotection:

-elevation 30°

-Head in midline position

-Treat fever aggressively 

-Check Blood sugar  to be in Nl range Q3h

-Maintain Serum Na 145-155 if lower than 145, 2cc/kg saline 5%

 If seizure continued 10 min after completion of phenobarbital 

Midazolam infusion: 3mg/kg midazolam in 5% 

DW 5% run with 1-15cc/h

Start midazolam coma with midazolam 0.2mg/kg IV Bolous max 

10mg over 2 min and continue with infusion at 2-15mg/kg/min

Seizure continue after 5 min

Repeat midazolam 0.2mg/kg max 10mg Q 5 min, increase 

infusion dose Check for ABC

If midazolam not Tolerated

 or

 seizure continued 

-Consider thiopental coma

-Consider propofol coma

-Topiromate 10mg/kg by NG loading, then 5mg/kg Bid

-levethiracetam (keppra) 10-30mg/kg IV Q12h

Phenobarbital 10mg/kg Q30 min max 30mg/kg

Seizure stoped Seizure continued 

Consider neurosurgical 

consultation 
-Continue coma for 24h after EEG showed burst suppression

-Continue EEG monitoring 

-Continue phenytoin 10mg/kg/d Q12h according to serum level and phenobarbital 10mg/kg/d Q12h 

according ot serum level

-Check daily phenobarbital and phenytoin plasma level if available, if serum level not available start 

phenytoin and phenobarbital 6 hour after loading  

Reduce midazolam 1mg/kg/min Q3h with 

frequent EEG review 

Consider thiopental or short term propofol if still not used or inhaled 

anesthetics

Wean off midazolam and continue EEG monitoring for R/O 

recurrence of seizure 

or

 


